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Tenaris

Tubos de Acerc de México, $.A.

Carret. México Veracruz Km 433.7 5N

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 225 989 1100 tel

{52) 220 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

14015029

Page { Pagina:

116

Date / Dia: March 09, 2014

Customer / Clisnte: PLESA ANAHUAC Y CIAS, S.A.DEC.V. Customer’s Order ltem / Orden Clienta - [tem: Cuslomer's Reference / Rel. del Cliente: Manufacturer's Works Order N® / Confirmacion da Venta:
MIA NiA 214282/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producta: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Nermas o Especificaciones: Stee! Grade / Grado de acero: Ends / Extremos:

AP] 5L EDAS/IULY 2013 Brx 421 245/ 230 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule f Cédula: Length / Longitud: ) Quantity / Cantidad: 37 Pcs/Pz Nominal Yeight / Peso Neminal:

6.625 X 0.28 INCH SCH 040/ W.C STD 18.697 2133 FT 783.302 FT 15156.793 LB 18.99 LB/FT

1683 X 7.1 MM - IS.OD 16.50 MTS 239.360 MTS 6875.000 KG 28.26 KG/M

B:'Body / Cuerpo

" {i: Longitudinal / Longitudinal

“{iat Initial léngth / Longitud injcial

< i Mlnl_tjnum.'fMlnlmo"" - Req’ Required / Requerida. - .
:.O_bt: Dhia;ne_dlobienido ) ... RT: Room temperature / Temperatura ambiante

Specimen candition Specimen dimensions Test Y.8. UT.S. Y.SJU.T.S| Elongation / Alargamiento
Heat N° | Sample N* |  Condicidn de la prabsta Dimensiones de 1a probeta temp | Eul0.50 %. Req. .
Colada N°| Muestra N° [ Ls Sc [Type{ Ori Size Araa Temp. |Min: 230 Min: 415 Req. Max. Lo Min. Qht,
Tipo Tamano Seccion | ansayc [Max; — Max; - -

mm mm2 °C MPa MPa in % %o
7487 37400 B AM Ss L 25,54 X 07.08 180,82 RT 327 484 0,66 F 242 | 380
7469 37362 B AM 58 L 2553 X 07.16 182,79 RT 323 495 0,65 2 24.2 380

AM: As manufactured f Segdn proceso de fabricacion Ls: Location of sample / Ubicacion de la muestra Ori: Orientation / Crientacién Sc; Specimen condition f Condicitin de la probeia

raprh / Maximo - . Req, Max: Required maximum / Maximo requerido

Se: Skeip spedimen { Mueslra rectangular
U,7.8: Ultimate tensile strength /- Resistencia
B ¥.8: Yield strength / Fluencia ‘

Camposition % / Compomcldn %

X 100 . B .. X000 o X 10050 X400 4 ’
C M| & | Mo] cr P S VI Nb LN | Cu} S| AL) T | As }° B Ca | N |Col 1|Col. 2[Cai. 3
H Max 28 1120 | =] 15 .| 40 |:30 30 f 80 400 - ol B et - = 15 | 100 6
. Min B R LY e e o F e - w ] I I - - . - -

‘Heat N° Sar_nple N* P Max 28 { 120 {15 [ 20:] 30 ] 30§ 8- A0 - | - - == - - 15 | 100 8
" Calada N° | Muestra N* Min . foo= 1291010~ - RS e = i - - = - - - -- - -
e e — —— oo - PR

1467 - 00001 H:f48-].76 [-297] 0:2 7 5 | 2 RS R L] 44 Z ] 23 0 1 12 63 | 04 [127] 0,2

Thws certficate is Issued by a ournpulerized syslam and His valid with electronic signature. Onthe orlgina'I certlﬂnaie the: trade-mark green colored ; " |Esta cerlificado se emite mediante sisiema computatizade y 5 validado. con firma eleclronica.  El certificado criginal posee imprese el logo
“Tanaris" is stamped. | I case the awner of the origina) Qel‘flfcale would release a copy of it e must atlest its’ cunl'ormliy to the.original one taking Tenaris calor verds. En casc de que ol poseedor dsl certificads - entrague una copia, deberd garanlizar Iz canformidad can el origingl hacigndose
uupon Himself the rasponsiblluy for any uniawful or not allowed use. Any allatation and/or falsification will be subiscled 1o the law. ponsahie por cualquier usa flegal o indebido. Cualquier alterdcian via falsificacion estara sujeta a la fay.
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g ’ . Tubos de Acero de México, 5.A.
ena EES Carret. México Veracruz Km 433.7 5N
) Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.R. 91697 MEXICO
(52) 229 989 1100 tel

(52) 2292 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimeso: Page / Pégina:
CERTIFICADO DE PRUEBAS EN FABRICA 14015029 216
Date / Dia: March 08, 2014
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A, DEE.V. ‘Customer s Order liem / Grden Cliente - fem: Customer’s Referance [ Ref. del Cliente:  {Manufacturer’s Works Order N° { Confirmacidn de Venta;
. NJA NIA 214282101 :
Manufacturing Process / Procese de Manufactura: Praduct Typa / Tipa de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
JLAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specﬁ:a{inn / Nomas o Especificaciones: Steei Grade / Grado de acero: Ends / Extremos:
APi 5L EDAS/JULY 2013 . B/X42-1.245/1.290 PS11 NORMAL BEVEL
BISELADO NORMAL
Dimensions f Dimensiones: Schedule f Cédula: Length / Longitud: Quantity / Cantidad: 37 Pcs/Pz Nominal Welght / Peso Nominal:
6.6525 X 0.28 INCH SCH 040 /W.C STD 19,69/ 21.33FT 785.302 FT 15156.793 LB 18.99 LB/FT
168.3 X 7.1 MM . . 6.00 / 6.50 MTS 238.360 MTS 6875.000 KG 28.26 KG/M

Compaosition % [ Composicién %
X 100 %1000 X 10000 %100
C Mn Si Mo | Cr P S v Nb Ni Cu | &n Al Ti As B Ca N [Cal, 1]Gal. 2

H Max | 28 |120] — | 15 | 46 | 30 | 30 | 86 | — |4o0ja00] - | = ~ | = f =1 ~ | <[ 45 | 160
Min -T2 #®0] -] -] -~ =~~~ -] -{==-¥FV=-T=1-fF-1T-
Heat N* Sample N° [P Max 28 | 120 - 15 40 30 30 80 - | 400 | 400 - - e - = - - 15 |} 100
Colada N°® { Muestra N° Min - - - - - - - - - - — - - --
7467 37400 P 1.6 [ ] 20 43 3 20 0 1 [} E] 85 0 15 [i]
“T467 37401 P 3 HIN B o] 20 43 3 21 0. 1. i 12 65 15 4]
74687 | 00001 H Az b v 1 ofas o3 ezl o 1] ar 14 ] 02
- 7489 7| 37392 P sl el o ]awfast s faelo el oo Lzl io bl o
- 7469 | - 37393 P 157 0 0 420 44 a 120 0 1 8- Fi1 | 47 0.1 141 Q
[Col 1: SUMA Nb+V+Ti ST Col. 3 BUMANBHY. o U Max: Maximum ! Méximo ) S -~ P:Praduct/ Producio
Col. Z: SUMA Mo+Cr+Ni+Cu+V/ R H: Heat / Colada . T 2 Miin: Minimim '/ Minimo o

‘Reguired valuss Individuals { Individuales -~ .-~} ¢ .. Average{.Promedio ce e Hardness typefTipo de dureza:HRC
. - -Valorés requeridos Min:— ] -Max 220 |- Ve~ JfoMn =T Macs- T var - Sl LT ) s B
Heat_N‘ - Sample N° ;0 :f .0 e 7Y Specimien conditions ’ Lo Quad. s Scale RSN R Mw .
Colada N° Muestra N" i PR IR N I T e R oo Escala DR T 2 3 Avg.’
: ?4_6?'- : 37400 - B NS AN T HRBW . 742 753 753 749
'7467 L 37401 B Lrpni AM,: : L s RS HRBW 0 - |o758 ) 7683 ] 784 | 755
Thls cerﬂﬁcale 18 l2sued by a compu nzecl system and it is valid with alectronic signature. Cn_ e oﬁglnai cemﬁcate the trade-mark green mlnred -'|Esle cerificado se emile mediania sistema computarizado y-es vaudadb coﬁ fimna clectronica.  El certlficado nrl‘rﬁal posee impreso ef loge
"Teraris" is stamped. n case the owner of the ungmal centificate would ralease = copy of it, R must-attest ﬂs conformity 1o the eriginal ane takmg . - .|Tenasis color verde. En caso ds qua & paseedor del certificado” entregue una copia, debers garanlizas ka conformidad can el ariginal haciéndoee
- '-'P°" himsetf “19 'ESPWS*bl\IW for any tinkawdul o7 nol allowed use. Any altgration andior Eaition will bo subjsctad 16 the law. . ..|respansable por cualguler uso ilegal o indebido. Cualquier altsracnﬂn y.'o' Islficactn estard stjeta a laley.

FOR03171
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Tenaris

Tukos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7 5N
Delfino Valenzuela Tejerfa, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel
(52) 229 989 1600 fax

CERTIFICADO QE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Ndmero:

14015029

Page / Pagina:

3/6

Date / Dia: March 09, 2014

Customer / Cliante: PLESA ANAHUAG Y GIAS, 5.A. DE G.V.

Customer’s Order kem / Orden Cliente - item:

Custamer’s Reference / Ref. del Cliente:

Manufacturer's Warks Crder N° / Confirmacion de Venta:

IStandard or Specification / Narmas o Especificaciones:

N/A NIA 214282/01
Manufacturing Process [ Proceso de Manufactura: Product Type / Tipo de Producto: Surface  Superficie:
SEAMLESS HOT ROLLED LINE PIFE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Steel Grade / Grado de acaro: Ends / Extremos:

{NORMAL BEVEL

APl 5L ED45/JULY 2013 BN 42-1.245/L290 PS11

. BISELADQ NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Cuantity / Cantidad: 37 Pcs/Pz MNominal Weight / Pesc Nominal:
6.625 X 0.28 INCH SCH 040/ W.C STD 19.69/21.33 FT 785.302 FT 15156.793 LB 18.99 LB/FT
|1 68.3 X 7.1 MM 6.00 / 6.50 MTS 238.360 MTS . §875.000 KG 28.26 KGIM

: Required values Ingividuals / Individuales Average I Promedio Hardness type/Tipo de dureza:HRC
Valares requeridos Min:—  } Max: 220 {1 van-— Min: — | Max— | Vvar -
Heat N® Sample N* Specimen condition Quad. Scale
Colada N* Muestra N°® Ls Sc Escala 3 Avg,
i 1468 37302 B AM 1 HREW 739 | 741
i 7468 37393 ] AM 1 HRBW 76.5 75.7

MW: Middle wall / Centro Var: Variation / Variacion
Quat: Quadrant / Cuadrante

. Sc; Specimen condilion / Condicidn'de Ja probeta, .

AM: As manufactured / Segiin procese de fabricacion Ls: Location of sample / Ubicacion de la muesira

Avg: Average [ Promedio ) Max Maxlrnum I Maxime

] _B‘ Bddy / Cuerpo

[Standard { Norma

‘|5tandard/ Norma;

: 1 - I-_|_ea't N” -4 Sample N _Resuit- Heat N* | Sample N° Result -
" _GColada N | Muéstra N° Re’s\.i]l_ado. Cofada N° | MuastraN®{- " - Resultade
7467 37400 Good/ Bileno 7469 37392 Goad/ Buena

-~ ' [Thiz carthicate s ssueqd bya cornpulenzéd systam and it .is valid wilh elecironic signature. Qn the ongln.al cerlificate the trads-mark green cojored -
"Tenaris” is stamped. In case the owner of the originai certificate would relense & copy of it, he must attest its confarmly {0 the original one taking . .- ..

|Esta certificado s& emite madiante sislema computarizado y es validado .con fimna electranica.  El certificado ariginal posee impreso ! loge
upun hnmseif the respunslhllllr for any unlawful or not allowed use. Any alteration andfor falsification will b subjectad o the law. - . |resp por

Tenar's eclor verde. En caso de que ¢l poseedcr del cartificadn” entregue una cnpla debera garantizar la conformided con el criginal hasiéndose
Td Cuslquier alteradisn yio falsificacion estara sujeta a laley.
FORO3171

usc legal o i




= ) Tubos de Acero de México, 5.A.
ena ris Carret. México Veracruz Km 433.7 5i
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52} 229 989 1100 te)
(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Némero: Page / Pégina:
CERTIFICADC DE PRUEBAS EN FABRICA 14015029 4/6
) Date / Dia: March 09, 2014
Customer / Cliente: PLESA ANAHUAG ¥ CIAS, 8.A, DEC.V. Customer s Order item: { Orden Cliente - jtem: Custamer’s Reference / Ref. del Cliente:  |Manufacturar’s Werks Order N° / Canfirmacion de Venta:
NIA NIA 214282/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADC EN CALIENTE SIN COSTURA CONDUGCION SIN COSTURA BARNIZADO
Slandard or Specification / Narmas o Especificaciones: Steel Grade / Grado de acero! Ends / Extramos:
AP] SL ED4S/JULY 2013 . B/X42-L246/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensicns / Bimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 37 Pes/Pz Nominal Waight / Paso Naminal:
6.625 X 0.28 INCH SCH 040 / W.C STD 19.69/21.33FT 785.302 FT 15156.793 LB 18.99 LB/FT
|1EB.3 X7.1 MM 6.00 / 6.50 MTS 239.360 MTS 6875.000 KG 28.26 KGIM

Pressure f Presian Tima / Tiempe Results / Resultado

Unit ! Unidad. Value / Valor Seconds / Segundas

mpa 18.6 5 Satisfactory / Satisfactoric

., |Heat treatment / Tratamiento témico: Plpe / Tubo
: Quench media of heal treatment process / Medio de enfrlamentc de rat arn
: Temperaiure Scafe [ Escala de Temperaiura n.'a ' :

ehito.térmico; nfa

Type
" Tipo

- “asrolled

; I i ) : s Supp!ementaryrnfonnatlon
) e o L Informac|6n5uplementana

.| Fabricado por TenarisTamsa
o - LR .17 - |Fabricacion del acaro: :
T k R Horno de Arco Eléctrico-Hormo de Afinacian- -Maruing de Colada Conhnua

Manufac(ured by TenarisTarnsa

Stesl makmg process: . - :

. Elecidc Arc Fumace-Ladle Fumnace- Contlnuous Castlng Machlne oo
FuJIy Killed Stael . - B X e

o fakera calmado can aluminia

rirrcado s& emite maediante sislama cnmpulanzado yes valldadn con firma electronica.  Ei carlincado onginai posee impreso el logo
Tanaris color varde. En casc de que el puseedoer dei certificado an',regue una copia, debera garentizar la conformidad con sl original haciéndose

. jrespénsable por cualquier uso ilegal o Indebldo, Cualgular awemcu‘.m ya falsiﬁcacmn estard sujeta a-la ley.
FOR03171

. [This ::aruf cate is [ssued by a eampulerized system and]l Is vaild vih electranic signatare. On lha ungmal csﬁ)ﬂcala the jrade-mark green cal oral!
- | Tenaris* is stamped. In case the owner of the qngma! cariificate would release a copy of it, he muslatiest its” nonfurmlty to the ariginal che iakmg
. ~|upon. hlmselrthe regpansibility for any uniawful or not alluwed use. Any allerstion andfor falsification \mll be sub;ez:ted to.lhe law, .
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Tenaris

Tubos de Acerc de-México, S.A.
Carret. México Veracruz Km 433.7 5N
Delfino Valenzuela Tejeria, Veracruz, Veracruz

5 |MATERIAL MANUFACTURED ACCORDING TO:
- |astMABS GRB2 ‘
- |astia108 GRAM1

{asmE satos GRE2010

C.P. 91697 MEXICO
(52) 229 989 1100 te!
(52) 229 989 1500 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimere: Page / Pégina:

14015029 5/6

Date / Dia: March 09, 2014

Customer / Cliente: PLESA ANAHUAC Y CIAS, 5.A. DE C\V. Customer’s Order item / Orden Clienite - ltern: Customer s Reference f Ref, del Clente: | [Manutaciurer s Warks Order N° / Gonfirmacien de venta:
NIA N/A 214282/01

Manufacturing Process / Proceso de Manufactura; Product Type / Tipo de Preducta: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADOQ

Standard or Specification f Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremaos:;

API 5L ED4S5/JULY 2013 B/X42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Caduta: Length / Longitud: Quantity / Gantidad: 37 Pes/Pz Nominal Weight / Peso Nominal:

6.625 X 0.28 INCH SCH 040 /W.C STD 19.69/21.33 FT 785.302 FT 15156.793 LB 18.99 LB/FT

1683 X 7.1 MM 6.00 / 6.50 MTS 239.360 MTS 6875.000 KG 28.26 KG/M

Supplementary Information
infarmacion Suplementaria

Material free from Mercury contamination

|Not sepaired by walding

Non destructive test. Satisfactory

Ingpection method

EME - FLVI - MPI -

MATERIAL ACCORDING TO NACE MR0175/ 150 16156-2, 2009 AND
MAGE MRG103, 2010 ONLY FOR HARDNESS 22 HRC MAX.

AF'| 5L GR.BAX42-1.245/.290 JULY 2013 AF'F'LY ANNEX G & E"
Tamsa Ref: 518245

. |MATERIAL FABRICADO DE AGUERDO A

|As TR At06 GRBAT.

" . |Tamsa Ref 518245 -

Materizl libre de contaminacién de Mercurio
No reparado por soldadura

Control na destructiva. Salisfaclorio
Método de inspeccién

EM: - FLVI - MP| - : W
MATERIAL DE ACUERDO A NACE MRCA75/1S0 15156-2, 2009 Y
NACE MR0103, 2010 SOLO DUREZA MAX. 22 HRC

ASTM AS3 GR B2

ASME SAT06 GR.BI2010
AP| 5L GR.B/X42-L245/L.290° JULIO 2013 APLICA ANEXO "ch g e

HeatN° Quantity Length Weight - | - HeatN® Quétnﬁy Length Weight
CotadaN* | Canlidad Longitud . Pesg - Calada N° Cantidad : Lengitud Peso -
: ~[Blaces) ) T Tansy 1] : (Flocesy . O ™ [Tons) .

7467, . 14 297.38 © | 00.84 . 1. . 2602 . )| . 7468 25, - 46793 148.72 4,273

“Tenaris"ls stamped. 'In case the owner of the original crificate would releasa a capy af &, he'must attest its cuni‘nn'mty %o the original one tskang

' Thls Derﬁcala is issued by a compularlzéﬂ_systam and il.is valid with electronic signature. Cn-the onglnal cerllﬁcate the trade-mark green onlnred

- |Este pﬁrtﬁcado se emite mediante sistema compuiarizado ¥ €5 v_aﬁ;i-s'd_q con _ﬁ"rma electrénica.  El cerlificads original poses impreso &i logo
Tanaris color verde. En caso de que el poseador del certificadn’ enlregue una copia, deberd garantizar fa conformidad cen el eriginel haciéndose
- tespu:liable por cualquier use ilegal o indabido. Cualquier alteracion y/o falsificacitn estard sujela a la lay.

upan hlmself the rasponsibility for any unlawful ar Aot allowed use. Any afleralion and/or falsification will be subjeclad 0 the law,

FOR03171



5 Tubos te Acera de México, 5.4,
ena Eﬂ g Carret. Méyico Veracruz Km 433.7 SN
N Deifino Valenzuela Tejeria, Veracruz, Veracruz
C.P 91697 MEXICO
{52) 229 989 1100 tel

{52) 229 989 1600 fax

: CERTIFICADO DE PRUEBAS EN FABRICA Number / Numero: Page / Pégira:
CERTIFICADO DE PRUEBAS EN FABRICA 14015029 6/6
. Date / Dia: March 09, 2014
Customer / Cliente; PLESA ANAHUAC Y CIAS, 5.A.DEC.V., Customer’s Order Item / Orden Cliente - ltem: Cuslomer s Reterence / Ref, oel Clients;  |Manufacturer s Works Order N- / Confirmacian de vVenla:
NiA NiA 214282101
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: i Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEANLESS f VARNISHED
LAMINADO EN CAILIENTE SiN COSTURA CONDUCCION SIN COSTURA ) BARNIZADO
Standard or Specification / Normas o Especlficaciones:; Steel Grade { Grado de acero: £nds / Exframos:;
API 5L ED45JULY 2013 B/X42- 2451290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiches: Schedute / Cédula; Length { Longitud: Quantity / Cantidad: 37 Pes/Pz Nominal Welght / Peso Nominal:
6.625 X 0.28 INCGH SCH 040 / W.C STD 1969/ 21.33 FT 785.302 FT 15156.793 LB 18.99 LB/FT
168.3 X 7.1 MM 6.00 7 6.50 MTS 239.360 MTS 6875.000 KG 28.26 KG/M

Average langth per pipe Nominal weight per pipe
Longitud promedio por lubo Pesa naminal por tubo
(ft) {m) {Ib/ft) {kgimn)
— e —
21.228 6.469 19.3 28.722

This is ic certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with Por el presentle certificamos que el material aquf:descrile b sids rieada, muestreada, ensayado € inspeccionado de ]
purchaser order requirements. This certificate is nct 2 declaration of arigin nor may it be used as a declaration of origin. acuerdo a los requisitos de su orden de compra.’Este.cerdifizado 1ia €5, i puede ser usado, come una declaracion de origan.

CUSTOMER . THIRD PARTY TENARIS QUALITY DEPARTMENT SIGNATURE

INSPECTION COMPANY

T R . Q // 5 o Z
V.CGMPAGIIADE INSPECCION ‘ o '. iW%f— . 4 Wi, é £

Company Name: N/A

. Employee Name: N/A : © % QUALITY CERTIFICATION DEPT. " - CHIEF OF QUALITY CERTIFICATION DEPT.
. 3 R : . | DEPTQ. DE GERTIFICAGION DE CALIDAD K ‘| RESPONSABLE DEL DEPTO. DE CERTIFIGACION DE CALIDAD
: o S o : : B IR : KR Teresa M. Castelld Abraham B Rafael Guiiérrez de Velasco Magallanes
This Gerﬁra_te is issued by a compulerized system g s valid with slectranfc signaturé. On the. _origlna-t csn-i?ic_ate the irada-mark green Caorsd sle cerlificado s ernila medianta sislema compulani2ade y €8 vaidads <on firma electrdnica.  El cerfificado original posse impresa el logo
-{Tenaris" is stampag. In case the cwner of.the'originat cerfificate would release a capy of it, he must attest its confarmity to the criginal one taking ’ Tenaris color verde. En caso de que el poseedor dal cerlificado enlregue upa copla, debera garantizar 1a conformidad con el arigina! hacliéndase
upon himseli tha lesEunsibililyfarany unlawful or not allowad use. Any [on andior falsificatian will be subjected ta the law. B |re por cualquier uso il_egal o indebido, Cualquier alteracidn yfo falsi iGn estara sujela a la loy.

FOR03171




